Water Supply
Facilities Work Plan

2020 Update

November 7, 2019

Hazen -

CITY OF FORT LAUDERDALE



CAM # 20-0012
Exhibit 1
Page 2 of 78



City of Fort Lauderdale November 7, 2019
Water Supply Facilities Work Plan 2020 Update

Table of Contents

EXECULIVE SUMMAIY ...t e e e e e e e e e e e e e e eeeeenees ES-1
INEFOAUCTION ..o ES-1
BaACKGIOUNG ...t e e e e e e e e et et e e e e e e e e eeesaaa e e eeaeeeennnnes 1
Water SEIVICE AT ... oot e e e e e e et e e e e e e e e eeeannnnnnes ES-1
Population FOreCast ... ES-3
LAV LT T8 o] o | PRSP ES-3
Raw Water Demand FOreCast ..o ES-4
Finished Water Demand FOreCast............ouuuiiiiiiiiiiiiiiiiiiiiiiiiiiieeeeeeeeeeeeeeeeeeeeeeeeeeeee ES-5
Alternative Water SUPPIlY Plan...........oeeeiiiii e ES-6
[...]
Several FAS wellfields in the LEC Planning Area have experienced some water quality degradation. The
SFWMD asserts that water quality degradation risks can be managed by utilities through appropriate

Hazen and Sawyer | Background Information 2-15
CAM # 20-0012

Exhibit 1

Page 33 of 78



City of Fort Lauderdale November 7, 2019
Water Supply Facilities Work Plan 2020 Update

wellfield design and operating protocols. The SFWMD recommended the following risk reduction
strategies (South Florida Water Management District, 2018a):

1. Increasing well spacing between wells to more than 1,000 feet to minimize interference effects
and to reduce stress on the FAS

2. Rotating the operation of individual wells, thereby reducing overall pumping stress on the
well’s production zone

3. Plugging and abandoning individual wells experiencing increases in chloride concentration
and replacing them with new wells elsewhere within the wellfield area

4. Reducing pumping rates at individual wells to minimize water level declines, which increase
the potential for poor-quality water to enter the well’s production zone from below (i.e.,
upconing)

5. Installing monitor wells to provide early warning of the need for changes to wellfield
operations to minimize upconing or lateral movement of poor-quality water

6. Utilities should use an incremental approach to install and test production wells due to
geologic variability within the FAS. Wellfields should be designed and monitored to prevent
over-stressing production zones and to minimize changes in water quality.

7. Public water supply utilities developing FAS sources are encouraged to share water quality,
water level, and hydrologic data to increase understanding of the FAS and improve regional
groundwater models.

8. The SFWMD should continue to use the East Coast FAS Model to address regional resource
questions. Refinements to and recalibration of the model should be made as new data become
available.

9. FAS users and SFWMD staff should evaluate the effects of water quality degradation and
coordinate on related permitting, modeling, and planning strategies to maintain the viability of
the FAS as a water supply source.

The 2018 LECWSP Update utilized the East Coast FAS Model to evaluate the impact of increasing FAS
withdrawals of 65-mgd in 2016 to 146-mgd by 2040. Based on this modeling, SFWMD concluded that
increased utilization of the FAS will tend to increase the risk of water quality degradation. However, the
2018 LECWSP Update noted that “water quality should remain adequate for all users with RO
treatment...” (South Florida Water Management District, 2018a).

The City has long recognized the risks of changes in water quality and quantity in the FAS. The City’s
planning documents recommended addressing this risk through the following design features (Hazen and
Sawyer, 2008b):

1. Design the RO system to treat water with a TDS up to approximately 8,000-mg/L and chloride
concentration of 4,300-mg/L

2. Size the skids to allow for installation of future pressure vessels to decrease flux rate

Hazen and Sawyer | Background Information 2-16
CAM # 20-0012

Exhibit 1

Page 34 of 78



City of Fort Lauderdale November 7, 2019
Water Supply Facilities Work Plan 2020 Update

3. Size variable frequency drives and main electrical feed for higher feed pump pressure, but
only install the motor horsepower initially required

4. Size feed pump can for additional pump stage, but only add it if required later
5. [Install piping and valves at higher pressure rating

6. Design the energy recovery turbine for a compromise that optimizes boost over most of the
operating range at the expense of performance at the extremes of feed water salinity

7. Select wellfield pumps and size wellfield power facilities to suit the horsepower requirements
of the future estimated salinity and total dissolved solids

The City will monitor the issue of FAS water quality degradation and factor this risk into its investment
decision making process relative to alternative water supply opportunities.

Background Information 2-17
CAM # 20-0012

Exhibit 1

Page 35 of 78

Hazen and Sawyer



CAM # 20-0012
Exhibit 1
Page 36 of 78



City of Fort Lauderdale November 7, 2019
Water Supply Facilities Work Plan 2020 Update

3. Data and Analyses

3.1 Introduction
This section provides the following data and analyses.
e Summary of Existing Water Treatment Facilities
o Summary of Existing Wastewater Treatment Facilities
e Population Forecast
e Historical Raw and Finished Water Demand Data

o Forecast of Raw and Finished Water Demand through the Year 2040

3.2 Summary of Existing Water Treatment Facilities

3.21 Water Use Permit

The City of Fort Lauderdale obtains all its raw water supply from the surficial Biscayne Aquifer system
via two active wellfields. These wellfields, which are commonly known as the Dixie Wellfield and the
Prospect Wellfield, operate independently of each other, the former serving the Peele-Dixie WTP and the
latter serving the Fiveash WTP. Both wellfields are permitted by the South Florida Water Management
District under Water Use Permit (WUP) No. 06-00123-W. The permit was issued September 11, 2008
with an expiration date of September 11, 2028.

3.2.2 Raw Water Allocation
The WUP allows withdrawal from the Biscayne Aquifer within the limitations presented in Table 3-1.

Table 3-1: Biscayne Aquifer Withdrawal Limits from WUP 06-00123-W

Limitation
Category Million Gallons | Million Gallons | Million Gallons
per Year per Month per Day
Biscayne Aquifer Annual Withdrawal 19,181 -- 52.55
Biscayne Aquifer Maximum Month Withdrawal -- 1,857 59.90
Dixie Wellfield Biscayne Withdrawal 5,475 465.0 15.00
Prospect Wellfield Biscayne Withdrawal 15,853 1,534.5 43.43
Hazen and Sawyer | Data and Analyses 3-1
CAM # 20-0012
Exhibit 1

Page 37 of 78



City of Fort Lauderdale November 7, 2019
Water Supply Facilities Work Plan 2020 Update

WUP Limiting Condition No. 4 indicates that the City’s ground water sources are the Biscayne Aquifer
and the Floridan Aquifer System (FAS). Additionally, WUP Limiting Condition No. 5 indicates an annual
allocation of no more than 22,334 million gallons with a Biscayne Aquifer limitation of 19,181 million
gallons per year (mgy). A reasonable interpretation of these limiting conditions is that the difference
between the annual allocation and the Biscayne Aquifer Annual Withdrawal limitation would be supplied
by the Floridan Aquifer, as follows:

Floridan Aquifer Allocation Limit = Annual Allocation Limit - Biscayne Aquifer Annual Withdrawal
Limit

Where:
e Annual Allocation Limit = 22,334 mgy = 61.19 mgd (on an annual average day basis)
e Biscayne Aquifer Annual Withdrawal Limit = 19,181 mgy = 52.55 mgd
e Floridan Aquifer Allocation Limit = 22,334 mgy - 19,181 mgy = 3,153 mgy
e Floridan Aquifer Allocation Limit = 3,153 mgy = 8.64 mgd

In 2007, the City completed the construction of two Floridan Aquifer test wells at the Dixie Wellfield site
under SFWMD Water Well Construction Permit #SF030907A issued March 30, 2007. These wells are
currently idle and not equipped with pumping facilities. Based upon the permit conditions these wells are
approved for testing purposes only. Withdrawals for public water supply from these wells is not currently
permitted. The City would apply for a WUP modification prior to utilizing these existing wells for public
water supply.

3.23 Fiveash Water Treatment Plant

The Fiveash WTP design capacity is permitted at 70 million gallons per day. Plant staff indicated the
plant capacity may be limited to 60 million gallons per day. The plant uses conventional lime softening,
followed by filtration. Polymer is added for turbidity removal and a polymer blend is added to assist in
color removal. Disinfection is achieved by chloramination. The plant produces safe, reliable potable water
which complies with current regulations. Figure 3-1 illustrates a simplified schematic of the Fiveash
WTP.

Hazen and Sawyer | Dataand Analyses 3-2
CAM # 20-0012

Exhibit 1

Page 38 of 78



City of Fort Lauderdale November 7, 2019
Water Supply Facilities Work Plan 2020 Update

Biscayne
Aquifer Well
Chlorine
Polymer
Hydrotreator .
l (x4) L High
Aeration . Carbon Dioxide Service
Basins (x2) Chlorine :’mug;ps Chlorine
‘ 4_ Fluoride ) Amm onia
\ 1 Ammonia
‘m Filters \
(22 Filters) %
Recarbonatlon Clearwells
Washwater ] Chambers (x2) (xT)
(To Hydrotreators Transfer Water StorageTank 1
3and 4) Sludge l ~ Pumps [™
Holding Tank (x4)
and Pump Station X
G ™~
! ! Tank 3
]
E)e:?;?gem Washwater i B Y
Recovery i
Lime Tanks (x2) :. N
Sludge s
s Tank 4
Bq |
Strike-Down \
Valves (x4)
Figure 3-1: Fiveash WTP Schematic
3.24 Peele-Dixie Water Treatment Plant

The existing Peele-Dixie WTP is a nanofiltration treatment plant on the same site as the retired lime
softening facilities. The nanofiltration treatment plant was placed into service the second quarter of 2008.
The nanofiltration treatment plant has a maximum installed finished water treatment capacity of 12
million gallons per day with all units in service. The facility was designed to be expanded by the addition
of three Reverse Osmosis (RO) trains that would utilize the Floridan Aquifer. If the RO system is
constructed, the total installed potable water production capacity at the Peele Dixie WTP site would be 18
million gallons per day. Figure 3-2 illustrates a simplified schematic of the Peele-Dixie WTP.

Hazen and Sawyer | Data and Analyses 33
CAM # 20-0012

Exhibit 1

Page 39 of 78



City of Fort Lauderdale November 7, 2019
Water Supply Facilities Work Plan 2020 Update

Aquifer Well Sulfuric Acid
Antiscalant
Sodium Hypochlorite

Mombrane Sodium Hydroxide

Feod Pumps J' Corrosion Inhibitor

(x4) Nanofiltration l

— Membrane
Cartridge Softening -
Filtors (x4) Units(x4) g::_ipw
Feod o
Water Clearwell
Transfer
Concentrate P"'“"P' Ammonia
ToDeep
Injection Well Finished
Sodium Water Storage
Hypochlorite 4-MG (x2)
Corrosion b \
Inhibitor Fluoride |+ -«fd
Q-
Sodium
Hydroxide

Figure 3-2: Peele-Dixie WTP Schematic

3.2.5 Prospect Wellfield

Raw water to the Fiveash WTP used to be supplied from groundwater wells that surround Prospect Lake
plus wells that surround the Fort Lauderdale Executive Airport. The wells at the executive airport are not
in use. As a result, all the raw water supplied to the Fiveash WTP is pumped from wells around Prospect
Lake. This site is known as the Prospect Wellfield.

The Prospect Wellfield has 29 active production wells (Well Numbers 25 through 28, 30 through 49 and
50 through 54) that were constructed from 1969 through 2006. Production well No. 35 is only utilized on
a standby basis. The wells have pumping capacities of approximately 2,100 gallons per minute (gpm)
each, which equates to a total wellfield capacity of approximately 87 million gallons per day.

3.2.6 Dixie Wellfield

Raw water to the Peele-Dixie WTP is supplied from groundwater from the Dixie Wellfield. The Dixie
Wellfield includes eight wells. The wells and pumping equipment where constructed in 2008. Each well
has an approximate capacity of 2.5 million gallons per day. The wells are located within the Fort
Lauderdale County Club golf course. The total capacity of all wells is approximately 20 million gallons
per day. The wellfield withdrawal permit limits the maximum withdrawal to 15 million gallons per day on
a maximum day basis.

In 2007, the City completed the construction of two Floridan Aquifer test wells at the Dixie Wellfield site.
The purpose of these wells was to collect water quality and drawdown data for the planning the addition
of reverse osmosis treatment at the Peele-Dixie WTP.

Hazen and Sawyer | Data and Analyses 3.4
CAM # 20-0012

Exhibit 1

Page 40 of 78



City of Fort Lauderdale November 7, 2019
Water Supply Facilities Work Plan 2020 Update

3.2.7 Saline Intrusion Monitoring (SALT) Program

The City of Fort Lauderdale operates a SALT program. The goal of the SALT program is to locate and
monitor the saltwater interface in and around the City’s wellfields. The purpose of the program is to
provide an early warning monitoring system to assist wellfield managers in tracking the location and to
manage withdrawals to limit the inland movement of the salt front. The City currently has 10 saltwater
monitor wells.

3.2.8 Distribution System Water Storage Facilities

The City has two distribution system storage sites. These sites are known as the Poinciana Park Water
Tank and Pump Station and the Northwest Second Avenue Water Tank and Pump Station. In 2006, the
existing tank and pump station at the Poinciana Park Water Tank and Pump Station site were replaced
with a 2.0-million-gallon pre-stressed concrete ground storage tank and pumping station with backup
power diesel engine generator. The Poinciana Park pump station also includes remote monitoring and
control at the Fiveash WTP.

The existing elevated steel water tank at the Northwest Second Avenue site is 1.0 million gallons. The
pump station was refurbished in 2012 with a new pump, electrical supply and automated controls system
that included remote monitoring and control at the Fiveash WTP. The interior and exterior of the water
tank was rehabilitated and painted in 2019.

3.29 Raw Water Aquifer Storage and Recovery

The City’s existing Aquifer Storage and Recovery (ASR) well is located at the Fiveash WTP. The ASR
well was constructed in 1998. Performance testing to date has shown less than anticipated water recovery
rates. The ASR well currently has a “no flow” permit.

3.2.10 Finished Water Distribution System

The City of Fort Lauderdale's water distribution system consists of over 770 miles of 2 to 54-inch
diameter water mains that convey the finished water from the treatment facilities to the individual
customers. In general, the larger diameter transmission mains radiate from the treatment facilities and
decrease in size as they extend throughout the service area. The major transmission mains travel east from
the WTPs to the populated portions of the service area and the two systems are interconnected along
major north-south avenues.

3.2.11 Interlocal Agreements and Bulk Sales

The City of Fort Lauderdale sells finished water in bulk to the jurisdictions listed below. The water sold is
measured via master meters.

e Broward County Water and Wastewater Services
e City of Oakland Park

e City of Tamarac

Hazen and Sawyer | Dataand Analyses 3-5
CAM # 20-0012

Exhibit 1

Page 41 of 78



City of Fort Lauderdale November 7, 2019
Water Supply Facilities Work Plan 2020 Update

e City of Wilton Manors

e Port Everglades

e Florida Department of Transportation (FDOT) Cypress Creek Toll Plaza
e Town of Davie

The City neither buys nor sells raw water.

3.212 Distribution System Interconnects

The City of Fort Lauderdale maintains distribution system interconnects with other utilities. Table 3-2
1dentifies the location and size of each interconnect. The isolation valves on all interconnects are closed.

Table 3-2: City of Fort Lauderdale Water System Interconnects

Hazen and Sawyer Data and Analyses 3-6
CAM # 20-0012

Exhibit 1

Page 42 of 78



City of Fort Lauderdale
Water Supply Facilities Work Plan 2020 Update

November 7, 2019

3.2.13 Treatment Losses

Treatment losses, for the purpose of this report, is defined as the difference between raw water pumped
and finished water pumped. The terminology “treatment loss” may be misleading since the water is not
actually “lost” but is repurposed for ground water recharge or other beneficial use.

Treatment losses vary with the efficiency of the treatment technology utilized. The treatment loss for the
Fiveash WTP, which uses lime softening technology, is roughly one to three percent of the raw water
pumped. The treatment loss for the Peele-Dixie WTP, which uses nanofiltration softening technology, is
roughly 15 percent of the raw water pumped. The historic amount of raw water pumped and finished
water produced in mgd and the overall treatment loss in mgd and as a percent of raw water pumped from
2010 to 2018 is summarized in Table 3-3. The overall average water treatment loss over the nine-year